Owner’s Manual

Tilt Flat Screen
Wall Mount

MODEL: DWT60100XX

Espanol 9 * Francais 17 * Pycckun 25 * Deutsch 33

CAUTION: DO NOT EXCEED MAXIMUM LISTED WEIGHT CAPACITY. SERIOUS INJURY OR
PROPERTY DAMAGE MAY OCCUR!

200x200/300x300/400x200/

400x400/600x400/800x400/ 100”
800x600/800x800/1000x400/ MAX
1000x600/1000x800

PROTECT YOUR INVESTMENT!

Register your product for quicker service
and ultimate peace of mind.
You could also win an ISOBAR6ULTRA
surge protector—a $50 value!

www.tripplite.com/warranty

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2014 Tripp Lite. All rights reserved.

14-10-273-9333F0.indb 1 12/8/2014 10:06:16 AM



NOTE: Read the entire instruction manual before you start installation and assembly.

/\ WARNING

* Do not begin the installation until you have read and understood the instructions
and warnings contained in this manual. If you have any questions regarding any
of the instructions or warnings, please visit www.tripplite.com/support.

This mounting bracket was designed to be installed and utilized ONLY as
specified in this manual. Improper installation of this product may cause damage
Or serious injury.

* This product should only be installed by someone of good mechanical ability,
with basic building experience and a full understanding of this instruction
manual.

Make sure that the mounting surface can safely support the combined load of
the equipment and all attached hardware and components.

* |If mounting to wood wall studs, make sure that mounting screws are anchored
into the center of the studs. The use of a stud finder is highly recommended.

* Always use an assistant or mechanical lifting equipment to safely lift and position
equipment.

* Tighten screws firmly, but do not over-tighten. Over-tightening can damage the
items, greatly reducing their holding power.

* This product is intended for indoor use only. Using this product outdoors could
lead to product failure and personal injury.

Warranty & Product Registration

5-Year Limited Warranty

Seller warrants this product, if used in accordance with all applicable instructions, to be free from original defects
in material and workmanship for a period of 5 years from the date of initial purchase. If the product should

prove defective in material or workmanship within that period, Seller will repair or replace the product, in its sole
discretion.

THIS WARRANTY DOES NOT APPLY TO NORMAL WEAR OR TO DAMAGE RESULTING FROM ACCIDENT, MISUSE,
ABUSE OR NEGLECT. SELLER MAKES NO EXPRESS WARRANTIES OTHER THAN THE WARRANTY EXPRESSLY

SET FORTH HEREIN. EXCEPT TO THE EXTENT PROHIBITED BY APPLICABLE LAW, ALL IMPLIED WARRANTIES,
INCLUDING ALL WARRANTIES OF MERCHANTABILITY OR FITNESS, ARE LIMITED IN DURATION TO THE WARRANTY
PERIOD SET FORTH ABOVE; AND THIS WARRANTY EXPRESSLY EXCLUDES ALL INCIDENTAL AND CONSEQUENTIAL
DAMAGES. (Some states do not allow limitations on how long an implied warranty lasts, and some states do not
allow the exclusion or limitation of incidental or consequential damages, so the above limitations or exclusions
may not apply to you. This warranty gives you specific legal rights, and you may have other rights which vary from
jurisdiction to jurisdiction).

WARNING: The individual user should take care to determine prior to use whether this device is suitable, adequate
or safe for the use intended. Since individual applications are subject to great variation, the manufacturer makes
no representation or warranty as to the suitability or fithess of these devices for any specific application.

PRODUCT REGISTRATION

Visit www.tripplite.com/warranty today to register your new Tripp Lite product. You'll be automatically entered into a
drawing for a chance to win a FREE Tripp Lite product!*

* No purchase necessary. Void where prohibited. Some restrictions apply. See website for details.
Tripp Lite has a policy of continuous improvement. Specifications are subject to change without notice.

2

14-10-273-9333F0.indb 2 12/8/2014 10:06:16 AM



Component Checklist

IMPORTANT: Ensure that you have received all parts according to the component checklist prior to
installing. If any parts are missing or faulty, visit www.tripplite.com/support for service.

Adapter Bracket (x2)

o o
o o 0 0 0 o o 0 v o o o o o o o

Template (x1) Tilt Adjusting Knob (x2)

Package M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)

@ i i)
M8X30 (x4) Washer (x4) Small Spacer (x8) Big Spacer (x4)

Package W

S 755 )
)

Anchor Bolt (x6 Concrete Anchor (x6) D8 Washer (x6)

14-10-273-9333F0.indb 3 12/8/2014 10:06:16 AM



1a. Mount on Wood Stud Wall

FE/S [l
= ][R i

2

Find and mark the exact location of

mounting holes

Template

Drill pilot holes

Wall Plate

Screw the wall
plate onto the
wall

Anchor Bolt
D8 Washer

/\ WARNING

* Make sure that mounting screws are anchored into the center of the studs.
Use of a stud finder is highly recommended.

* Installers are responsible to provide hardware for other types of mounting situations.

* Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

14-10-273-9333F0.indb 4 12/8/2014 10:06:17 AM



1b. Mount on Solid Brick and Concrete C

o 260mm {% 1
o (2.4 Jus
| 4—0
= ) o iz 10mi
@—— (S _b,, S (0 3/8")

Mark the |1
exact location of
mounting holes

Template

Drill pilot holes

szlz

Wall Plate

Concrete Anchor

Screw the wall
plate onto the
wall

D8 Washer
Anchor Bolt

/\ WARNING

When installing wall mounts onto a concrete masonry unit (also known as a CMU or
“cinder block”), verify that the actual concrete thickness is at least 35mm (1-3/8”)
in order to hold the concrete anchors. DO NOT DRILL INTO MORTAR JOINTS! Be sure
to mount the assembled wall-mount plate with the included concrete anchors, D8
washers and anchor bolts onto solid sections of the blocks. The solid sections can
generally be found 25mm (1”) toward the middle of the block from either end. An
electric drill on a slow setting is suggested to drill the hole rather than a hammer
drill so as to avoid breaking out the back of the hole when entering a hollow section.

* Installers must verify that the supporting surface will safely support the combined
load of the equipment and all attached hardware and components.

14-10-273-9333F0.indb 5 12/8/2014 10:06:18 AM



2. Install Adapter Brackets

2-1 Prepare Adapter Brackets

Tilt Adjusting Knob

Washer

14-10-273-9333F0.indb 6 12/8/2014 10:06:19 AM



Adapter Brackets

2-3 For Recessed Back Screen or to Access A/V Inputs

Note: Choose appropriate screws, washers and spacers (if necessary) according to the type of screen.
* Position the adapter brackets as close as possible to the center of the display.

* Firmly secure the adapter brackets onto the display using the screws and any other necessary hardware
components included with the unit.

Do not over-tighten screws.

3. Hang Display onto the Wall Plate

Wall Wall

e e
PO
S
i

14-10-273-9333F0.indb 7 12/8/2014 10:06:20 AM



4. Adjustment

Tilt Adjusting
Knobs

+ 15°)
-15°

To adjust the tilt angle, loosen the Tilt Adjusting Knobs located on the sides of the adapter brackets. Once the
display is at the desired angle, retighten the knobs to hold.

Maintenance

¢ Check that the bracket is secure and safe to use at regular intervals (at least every three months).
* Please visit www.tripplite.com/support if you have any questions.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
8

14-10-273-9333F0.indb 8 12/8/2014 10:06:22 AM



Manual del Propietario

Soporte de Pared Inclinable

para Pantalla Plana
MODELO: DWT60100XX

English 1 * Francais 17 * Pycckun 25 ¢ Deutsch 33

PRECAUCION: NO EXCEDA LA CAPACIDAD MAE(IMA DE CARGA INDICADA.
iPUEDE OCURRIR UNA LESION SEVERA O DANO A LA PROPIEDAD!

200x200/300x300/400x200/

400x400/600x400/800x400/ 100”
800x600/800x800/1000x400/ MAX
1000x600/1000x800

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2014 Tripp Lite. Todos los derechos reservados.
9

14-10-273-9333F0.indb 9 12/8/2014 10:06:23 AM



NOTA: Lea completo el manual de instrucciones antes de iniciar la instalacion y ensamble.

/\ ADVERTENCIA

No inicie la instalacion hasta que haya leido y entendido las instrucciones
y advertencias contenidas en este manual. Si tiene algunas preguntas con
respecto a alguna de las instrucciones o advertencias, visite por favor
www.tripplite.com/support.

El soporte de instalacion fue disefado para instalarse y usarse SOLAMENTE
como se especifica en este manual. La instalacion incorrecta de este producto
puede causar danos o lesiones severas.

e Este producto debe ser instalado Unicamente por alguien con una buena
habilidad mecénica, experiencia basica de construccion y un entendimiento
completo de este manual de instrucciones.

Cercibrese que la superficie de instalacion pueda soportar con seguridad la carga
combinada de todo el hardware y componentes instalados.

* Si se instala en paredes con entramados de madera, cerciérese que los
tornillos de instalacion estén anclados en el centro de los montantes. Es muy
recomendable el uso de un detector de montantes.

Utilice siempre un ayudante o equipo de elevacion mecanico para levantar y
colocar el equipo con seguridad.

* Apriete los tornillos firmemente pero no en exceso. Apretar excesivamente los
tornillos puede danar los componentes, reduciendo grandemente su capacidad
de soporte.

e Este producto esta disenado para usarse sélo en interiores. El utilizar este
producto en exteriores podria conducir a fallas del producto y lesiones
personales.

Garantia Limitada por 5 Ahos

El vendedor garantiza este producto, si se usa de acuerdo con todas las instrucciones aplicables, de que esté
libre de defectos en material y mano de obra por un periodo de 5 anos a partir de la fecha de compra inicial. Si
el producto prueba ser defectuoso en material o mano de obra dentro de ese periodo, el vendedor repararé o
reemplazara el producto a su entera discrecion.

ESTA GARANTIA NO APLICA AL DESGASTE NORMAL O A DANOS RESULTANTES DE ACCIDENTES, MAL USO,
ABUSO O NEGLIGENCIA. EL VENDEDOR NO OTORGA GARANTIAS EXPRESAS DISTINTAS DE LA ESTIPULADA AQUI.
EXCEPTO A LA EXTENSION PROHIBIDA POR LA LEY APLICABLE, TODAS LAS GARANTIAS IMPLICITAS, INCLUYENDO
TODAS LAS GARANTIAS DE COMERCIALIZACION O IDONEIDAD, ESTAN LIMITADAS EN DURACION AL PERIODO

DE GARANTIA ESTABLECIDO; Y ESTA GARANTIA EXCLUYE EXPRESAMENTE TODOS LOS DANOS INCIDENTALES Y
CONSECUENCIALES. (Algunos estados no permiten limitaciones en cuanto al periodo de duraciéon de una garantia
y algunos estados no permiten la exclusion de limitacién de danos incidentales o consecuenciales, de modo que
las limitaciones anteriores pueden no aplicar para usted. Esta garantia le otorga derechos legales especificos y
usted puede tener otros derechos que pueden variar de una jurisdiccion a otra).

ADVERTENCIA: Antes de usarlo, cada usuario debe debe tener cuidado al determinar si este dispositivo es
adecuado o seguro para el uso previsto. Ya que las aplicaciones individuales estan sujetas a gran variacion, el
fabricante no garantiza la adecuacion de estos dispositivos para alguna aplicacion especifica.

Tripp Lite tiene una politica de mejora continua. Las especificaciones estan sujetas a cambio sin previo aviso.

10

14-10-273-9333F0.indb 10 12/8/2014 10:06:23 AM



Accesorios y Partes Incluidas en el Empaque

IMPORTANTE: Aseglrese antes de instalar, de haber recibido todas las partes de acuerdo a la lista
de comprobacién de componentes. Si faltase cualquier parte o estuviese dafada, visite
www.tripplite.com/support para solicitar servicio.

Soporte de Adaptador (x2)

DDO
S ©

Plantilla (x1) Perilla de Ajuste de Inclinacion (x2)

Package M

{ o

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ ) i)
M8X30 (x4) Arandela (x4) Espaciador Pequeno (x8) Espaciador Grande (x4)
Package W

& =g 7,

Tornillo de Anclaje (x6) Anclaje para Concreto (x6) Arandela D8 (x6)

11

14-10-273-9333F0.indb 11 12/8/2014 10:06:23 AM



1a. Instalacion sobre Pared con Entramado de Madera

FeE/3 [FEA
= Y] [ess |

2

Encuentre y marque la posicion exacta
de los orificios de instalacion

Plantilla

Barrene los
orificios piloto

Ziglz

Placa de Pared

Atornille el
soporte de
pared en la
pared

Tornillo de Anclaje
Arandela D8

/\ ADVERTENCIA

* Cercidrese que los tornillos de instalacion estén anclados en el centro de los
montantes. Es muy recomendable usar un detector de montantes.

* Los instaladores son responsables de proporcionar los accesorios para otros tipos
de soluciones de instalacion.

¢ Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada del equipo y los accesorios y componentes agregados.

14-10-273-9333F0.indb 12 12/8/2014 10:06:23 AM



1b. Instalacion sobre Ladrillos S os o Bloques de Concreto

. °60mm i
& e %

2 10m
(2 3/8")

Marque la
posicion exacta
de los orificios de
instalacion

-

Plantilla

Barrene los
orificios piloto

=00

Placa de Pared

Anclaje para
Concreto

Atornille el

soporte de

Arandela D8 pared en la
Tornillo de Anclaje pared

/\ ADVERTENCIA

* Al instalar soportes de pared en una unidad de mamposteria de concreto (conocida
también como blogues de concreto), verifique que el espesor real del concreto sea
de al menos 35 mm (1-3/8”) a fin de sujetar los anclajes para concreto. iNo taladre
en las uniones de mortero! Aseglrese de instalar la placa de pared ensamblada
con los taquetes para concreto, arandelas D8 y tornillos de anclaje incluidos en
las secciones solidas de los bloques. Las secciones solidas pueden encontrarse

generalmente a 25 mm (1”) hacia el centro del bloque en cada extremo. Se sugiere
utilizar un taladro eléctrico a baja velocidad para barrenar el orificio en vez de un
rotomartillo para evitar rotura de la parte posterior del orificio al entrar en una
seccion hueca.

¢ Los instaladores deben verificar que la superficie de apoyo soporte con seguridad la
carga combinada del equipo y los accesorios y componentes agregados

14-10-273-9333F0.indb 13 12/8/2014 10:06:24 AM



2. Instale los Soportes del Adaptador

2-1 Prepare los Soportes Adaptadores

Perilla de Ajuste de Inclinacién

Arandela

14

14-10-273-9333F0.indb 14 12/8/2014 10:06:24 AM



stale los Soportes del Adaptador

2-3 Para Pantalla con Parte Posterior con insertos empotrados o para Acceder a
Entradas de A/V

<@

M8X20

J | I% | M6X30

B % x Hv v M8x20 M8X30
v \ &

@Espaciad
M Espacigdor Pequeno

spaciado
Grande
Nota: Elija los tornillos, arandelas y espaciadores (si fueran necesarios) apropiados de acuerdo a la
distribucion del panel posterior de la pantalla.
* Coloque los soportes adaptadores tan cerca como sea posible al centro de la pantalla.

* Asegure firmemente los soportes adaptadores en la pantalla usando los tornillos y cualquier otro
componente accesorio necesario incluido en la unidad.

No apriete excesivamente los tornillos.

3. Cuelgue la Pantalla en la Placa de Pared

Pared Pared

Ea ==
O
CESON

15

14-10-273-9333F0.indb 15 12/8/2014 10:06:25 AM



Perillas de Ajuste
de Inclinacion

Para ajustar el angulo de inclinacion, afloje las perillas de ajuste de inclinacion ubicadas en los costados de los
soportes del adaptador. Una vez que la pantalla esté en el &ngulo deseado, reapriete las perillas para sostenerlo.

Mantenimiento
* Compruebe a intervalos regulares (al menos trimestralmente) que el soporte esté bien instalado y sea seguro

para usarse.
« Si tiene alguna pregunta, visite por favor a www.tripplite.com/support.

TRIPP-LITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
16

14-10-273-9333F0.indb 16 12/8/2014 10:06:26 AM



Manuel de l'utilisateur

Support mural inclinable

pour écran plat
MODELE : DWT60100XX

English 1  Espanol 9 ¢ Pycckun 25 ¢ Deutsch 33

MISE EN GARDE : NE PAS EXCEDER LA CAPACITE PONDERALE MAXIMUM INDIQUEE. DES
BLESSURES GRAVES OU DES DOMMAGES MATERIELS RISQUENT DE SE PRODUIRE!

200x200/300x300/400x200/

S

S0, R\ 400x400/600x400/800x400/ 100”
{DJF/ 800x600/800x800/1000x400/ MAX
¥/ 1000x600/1000x800

TRIPP.LITE ©®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Droits d’auteur © 2014 Tripp Lite. Tous droits réservés.
17

14-10-273-9333F0.indb 17 12/8/2014 10:06:26 AM



REMARQUE : Lire le manuel d’instructions en entier avant de commencer l'installation et

I'assemblage.

/\ AVERTISSEMENT

* Ne pas commencer l'installation avant d’avoir lu et compris les instructions et
les avertissements contenus dans le présent manuel. Si vous avez des questions
concernant les instructions ou les avertissements, veuillez visiter www.tripplite.
com/support.

Ce support de montage a été congu pour étre installé et utilisé UNIQUEMENT
tel que spécifié dans le présent manuel. Une mauvaise installation de ce produit
pourrait causer des dommages ou des blessures graves.

¢ Ce produit ne devrait étre installé que par une personne ayant de bonnes
aptitudes en mécanique et une expérience de base en construction de méme
qu’une pleine connaissance du présent manuel d’instructions.

S’assurer que la surface d’appui peut supporter sans risque la charge combinée
de I'’équipement et de tout le matériel et composants attachés.

¢ Si le produit est monté sur des montants muraux en bois, s'assurer que les vis
de montage sont ancrées au centre des montants. Il est fortement recommandé
d’utiliser un localisateur de montants.

Toujours faire appel a un assistant ou utiliser de I'équipement de levage
mécanique pour soulever et positionner I'équipement sans risque.

* Serrer fermement les vis, mais sans trop serrer. Trop serrer les vis risquerait de
les endommager, réduisant considérablement leur résistance a I'arrachement.

* Ce produit est prévu pour étre utilisé a I'intérieur uniquement. Lutilisation de ce
produit a I'extérieur pourrait entrainer une défaillance du produit et des lésions
corporelles.

Garantie limitée de 5 ans

Le vendeur garantit que ce produit, s'il est utilisé conformément a toutes les instructions applicables, est exempt
de tout défaut de matériaux et de fabrication pour une période de 5 ans a partir de la date d’achat initiale. Si

le produit s'avere défectueux en raison d’un vice de matériaux ou de fabrication au cours de cette période, le
vendeur s’engage a réparer ou remplacer le produit, a sa seule discrétion.

CETTE GARANTIE NE S’APPLIQUE PAS A LUSURE NORMALE OU AUX DOMMAGES RESULTANT D'UN ACCIDENT,
D’UNE MAUVAISE UTILISATION, D'UN ABUS OU D’UNE NEGLIGENCE. LE VENDEUR NE DONNE AUCUNE GARANTIE
EXPRESSE AUTRE QUE LA GARANTIE EXPRESSEMENT DECRITE DANS LE PRESENT DOCUMENT. SAUF DANS LA
MESURE INTERDITE PAR LA LOI APPLICABLE, TOUTE GARANTIE IMPLICITE, Y COMPRIS TOUTES LES GARANTIES
DE QUALITE MARCHANDE OU D’ADAPTATION, SONT LIMITEES A LA PERIODE DE GARANTIE CI-DESSUS ET CETTE
GARANTIE EXCLUT EXPRESSEMENT TOUS DOMMAGES DIRECTS ET INDIRECTS. (Certains Etats ne permettent pas
de limitations sur la durée d’une garantie implicite, et certains Etats ne permettent pas I'exclusion ou la limitation
des dommages fortuits ou consécutifs, de sorte que les limitations ou exclusions susmentionnées peuvent ne pas
s’appliquer a vous. Cette garantie vous donne des droits Iégaux spécifiques, et vous pouvez avoir d’autres droits
qui varient selon la juridiction).

AVERTISSEMENT : Lutilisateur individuel doit prendre soin de déterminer avant I'utilisation si cet appareil est
approprié, adéquat et sr pour I'usage prévu. Puisque les utilisations individuelles sont sujettes a des variations
importantes, le fabricant ne fait aucune déclaration ou garantie quant a I'aptitude ou I'adaptation de ces
dispositifs pour une application spécifique.

La politique de Tripp Lite en est une d’amélioration continue. Les spécifications sont sujettes a changement sans
préavis.

18

14-10-273-9333F0.indb 18 12/8/2014 10:06:26 AM



Liste de vérification des composants

IMPORTANT : Veuillez vous assurer d'avoir recu toutes les pieces conformément a la liste de vérification
des composants avant de procéder a l'installation. Si des pieces sont manquantes ou
défectueuses, visitez www.tripplite.com/support pour obtenir de I'aide.

Support d’adaptateur (x2)

DDO
S ©

Modele (x1) Bouton de réglage de I'inclinaison (x2)

Package M

{ o

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ ) i)
M8X30 (x4) Rondelle (x4) Petite entretoise (x8) Grande entretoise (x4)
Package W

& =g 7,

Boulon d’ancrage (x6) Ancrage pour béton (x6) Rondelle D8 (x6)

19

14-10-273-9333F0.indb 19 12/8/2014 10:06:26 AM



1a. Montage sur des montants muraux.

> ‘ 55f’fjl'ﬂ\l —]
= i N
1 s 2

Trouver et marquer I'emplacement exact
des trous de montage.

Modele

Percer des
avant-trous.

siglz

Plaque murale

Visser le
montant
mural au mur.

Boulon d’ancrage
Rondelle D8

/\ AVERTISSEMENT

» S’assurer que les vis de montage sont ancrées au centre des montants. Il est
fortement recommandé d’utiliser un localisateur de montants.

* Les installateurs sont responsables de fournir la quincaillerie pour tout autre type de
situations de montage.

* Les installateurs doivent s’assurer que la surface d’appui pourra supporter sans
risque la charge combinée de I'équipement et de tout le matériel et composants
attachés.

14-10-273-9333F0.indb 20 12/8/2014 10:06:27 AM



1b. Montage sur de la brique solide ou des blocs en béton.

o 260mm {%
o (2.4 Jus
| 4—0
= ) o iz 10mi
@—— (S _b,, S (0 3/8")

Marquer
I'emplacement
exact des trous de
montage.

Modele

Percer des
avant-trous.

Plaque murale

Ancrage pour
béton

Rondelle D8
Boulon d’ancrage

/\ AVERTISSEMENT

szlz

Visser le
montant
mural au mur.

* Lorsque les montages muraux sont installés sur un élément de magonnerie en
béton (également appelé bloc de béton ou « bloc de béton de machefer »), vérifier
que I'épaisseur réelle du béton est d’au moins 35 mm (1-3/8 po) afin que le béton
puisse supporter les ancrages a béton. NE PAS PERCER DANS LES JOINTS DE
MORTIER! S’assurer de monter la plague murale assemblée avec les ancrages pour
béton, les rondelles D8 et les boulons d’ancrage inclus dans les sections solides

des blocs. Les sections solides se trouvent habituellement a 25 mm (1 po) vers le
milieu du bloc a partir de chaque extrémité. Il est suggéré d’utiliser une perceuse
électrique pour percer un trou plutét qu'un marteau perforateur afin d’éviter
d’endommager I'arriere du trou en présence d’un espace vide.

* Les installateurs doivent s’assurer que la surface d’appui pourra supporter sans risque
la charge combinée de I'équipement et de tout le matériel et composants attachés.

14-10-273-9333F0.indb 21

12/8/2014 10:06:27 AM



2. Installer les supports d’adaptateur.

2-1 Préparer les supports d’adaptateur

Bouton de réglage de I'inclinaison

Rondelle

22

14-10-273-9333F0.indb 22 12/8/2014 10:06:28 AM



staller les supports d’adaptateur.

2-3 Pour les écrans a dos encastré ou pour accéder aux entrées A/V

!&Petite entyetoise
Petite eptretoise

entretojge

Remarque : Choisir les vis, les rondelles et les entretoises appropriées (le cas échéant) en fonction de la
disposition du panneau arriere de I’écran.

« Positionner les supports d’adaptateur aussi prés du centre de I’écran que possible.

* Retenir fermement les supports d’adaptateur sur I'écran en utilisant les vis et tout autre composant de
quincaillerie nécessaire inclut avec I'appareil.

A Ne pas trop serrer les vis.

3. Suspendre I’écran sur la plague murale.

e e
Loy
R

23

14-10-273-9333F0.indb 23 12/8/2014 10:06:29 AM



Boutons de réglage
de l'inclinaison

Pour régler I'angle d’inclinaison, desserrer les boutons de réglage de I'inclinaison qui se trouvent sur les cotés
des supports de I'adaptateur. Une fois que I'écran se trouve a I'angle souhaité, resserrer les boutons pour le
retenir en place.

Entretien
* Vérifier a intervalles réguliers que le support peut étre utilisé de fagon sire et sécuritaire

(au moins tous les trois mois).
* Veuillez visiter www.tripplite.com/support si vous avez des questions.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
24

14-10-273-9333F0.indb 24 12/8/2014 10:06:29 AM



PyKoBoACTBO nonb30BaTens

HacTeHHbIN KPOHWITEMH Ans
KpenneHus NIIOCKUX 3KpaHoB

C HAKJTIOHOM
Moagenb: DWNT60100XX

English 1  Espanol 9 ¢ Francais 17 * Deutsch 33

BHVMAHWE! HE I'IPEBbILLIAVITI_E MAKCUMAJIbHO JJOI'IYCT_VIMbIVI BEC. OTO MOXET
MPUYMHNTL CYWECTBEHHbLIV BPE[ 30OPOBbIO NMIOOEN UNIN MATEPUANBHBIN YILIEPB!

200x200/300x300/400x200/ ®
400x400/600x400/800x400/ 254 cm e
800X600/800x800/1000x400/ 100 (aroiimos) MAKC. %

1000x600/1000x800

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

OxpaHsieTcst aBTopckum npasom © 2014 Tripp Lite. MNepeneyatka 3anpeLyaetcs.
25

14-10-273-9333F0.indb 25 12/8/2014 10:06:31 AM



MPUMEYAHMUE. MNepep Ha4anom ycTaHOBKM 1 COOPKM MOZYNS BHAMATENbHO U3y4nTe BCe pasgerbl
PyKOBOACTBA.

/\ BHUMAHME

* He HauvHamnTe ycTaHOBKY [0 TEX NOp, NMOKa He 03HAKOMUTECH CO BCEMU YKa3aHWUsIMU U
npegynpexaeHnsMm1, N3NoKEeHHLIMU B HACTOSILLEM PYKOBOACTBE, U HE MOWMETE X CMbICHT.
B cnyyae BO3HUKHOBEHUS Y BaC Kakx-nbo BONPOCOB OTHOCUTENBHO NHOObIX YKazaHUi unm
npesynpexaneHuin npurnatiaem Bac noceTuTb cTpaHuuy www.tripplite.com/support.

+ OTOT MOHTaXHbIN KPOHLUTEWNH NpefHasHaveH Ans ycTaHoBKY 1 ncnonb3osaHus TOMbKO B
COOTBETCTBUM C YKa3aHNAMM, N3MOXEHHLIMI B HACTOSILLEEM PYKOBOACTBE. HenpasunbHas
yCTaHOBKa JaHHOTO MOAYISt MOXET NPUBECTU K MPUHMHEHNIO MaTepuUanbHoro yiiepba unu
CyLLIECTBEHHOIO BpeAa 3[0POBbI0 JH0AEN.

* YcTaHoBKa JaHHOIO U3Oenns AOMKHA NMPOU3BOANTLCS TOMBKO CMELMAnMCTOM C [OCTaTOYHON
TEXHWNYECKOMN KBanudukaLmen 1 6a3oBbIM1 HaBblkamMu CTPOUTENBCTBA, B MOMHON Mepe
MOHVMAIOLLIMM CMbIC MHAOPMALIMK, U3MNOXEHHON B HACTOSILLEM PYKOBOACTBE.

* YbepnwuTech B TOM, YTO MOHTaXHas NOBEPXHOCTb MOXET C 3anacoM BblAep>XMBaTb
CYMMapHY Harpysky, co3gaBaemyro 060py,uoaaHmeM 1 BCEMU BXOAALLMMU B KOMMJTEKT
AetansgMn oCHacTku U ApyruMn KOMMoOHEeHTaMu.

* B cny4yae MOHTa)xa C KpenjieHneM K AepeBAHHbIM SieMeHTaM CTEHOBOIO Kapkaca cnegyer
obecneunTb BBEPTbIBaHME KPENeXHbIX BUHTOB MO LEHTPY TakuX 3r1ieMEeHTOB. B atom cnyvyae
PEeKoMeHAYyeTCA UCnonb3oBaHMe LEeTEeKTopa HeO,D,HOpOLI,HOCTeﬁ.

+ [Ins 6e3onacHoro nogbema 1 Hagnexatlero pasmeLleHna oGopy,qosava obsizatensHo
o6pau.la17|Ter 3a MOMOLLbIO Unn I'IOJ'Ib3yl7ITer MEXaHU4YECKNMU Tpy30noabeMHbBIMU CPEACTBAMU.

* BuHTHI cnenyert 3atAarmeatb NiIOTHO, HO He NMepeTarneas ux. HBDETFIFVIBaHI/Ie MOXET NpuBecTn
K NMOBPEXAEHUIO KPEMNEXHbIX JETanen, YTo 3Ha4YNTENbHO YXYOLUT NPOYHOCTb KPEeneHns.

* [laHHoe n3nenve npegHasHavyeHo Anda UCnosib30BaHUA TONbKO B 3aKPbIThIX MOMELLIEHUAX.
Mcnonb3oBaHve AaHHOTO U3Oenus Ha OTKPLITOM BO34yxe MOXET NpuBECTU K ero Bblxody U3
CTPOS U MPUYUHEHUIO Bpeaa 340POBbLI0 NHOAEN.

YcnoBus 5-neTHei orpaHuyeHHOW rapaHTUm

Mpopasew rapaHTUpyeT OTCyTCTBME N3HAYamnbHbIX feeKToB MaTepuana unu U3roToBneHns B Te4eHne 5 neT ¢ MomeHTa
nepBon MOKYNKW AaHHOro n3aenus npu ycrioBun ero UCrnornb3oBaHWa B COOTBETCTBMM CO BCEMU MPUMEHUMbBIMU K HEMY
YyKasaHuAaMN. B cryvyae nposiBreHus Kakux-nuoo LlecbeKTOB matepuana unu U3rotoBneHna B Te4eHne ykasaHHoro nepuoga
Mpopasew OCYLLECTBNAET PEMOHT UIN 3aMeHYy AaHHOIo U3aenus UCKNKYNTENbHO N0 CBOEMY YCMOTPEHUIO.

[EVNCTBWE HACTOSALLEN FAPAHTUM HE PACMIPOCTPAHAETCS HA CIYYAM ECTECTBEHHOIO M3HOCA WNn
MOBPEXAEHWA B PE3YNBTATE ABAPUW, HEHALOJIEXALLEFO NCMONb30BAHUA, HAPYLLEHWA NMPABUN
OKCNNYATALMM NN XANTATHOCTW. MPOJABEL| HE NMPEAOCTABNAET HUKAKUX ABHO BbIPAXXEHHbIX
TAPAHTU 3A UCKMIOYEHWEM MPAMO U3NOXEHHOW B HACTOALLEM JOKYMEHTE. 3A UCKIMHOYEHVEM
CNYYAEB, 3AMPELEHHbIX AEACTBYOLWMM 3AKOHOLATENILCTBOM, BCE NMOAPA3YMEBAEMBIE FTAPAHTUN,
BKITKOYAA BCE TAPAHTUM MPUFOAHOCTW ANA MPOAAXM NN UCMONB3OBAHKA MO HA3BHAYEHUIO,
OFPAHWYEHbI MO NPOOOMKUTENBHOCTN JENCTBUSA BbILEYKA3AHHBIM FAPAHTUMHBLIM CPOKOM; KPOME
TOrO, 13 HACTOSALLEN FTAPAHTUW ABHBEIM OEPA30M UCKITIOYAIOTCSA BCE NMOBOYHBIE, CYYAVHBIE U
KOCBEHHbIE YBbITKW. (B HekoTopbIx WTaTax He AOMNycKaeTCsi BBEAEHWE OrpaHNYEHUIn Ha NPOAOIKUTENBHOCTD
[le/CTBUS TeX UK MHBIX NOAPa3yMeBaeMbIX rapaHTUiA, @ B HEKOTOPbIX - UCKITIOYEHNE UMK OrpaHnyeHe pa3mepa
No6OYHbIX UMM KOCBEHHbIX YObITKOB. B 3TVX Cryyasx BbiLLEN3NOXEHHbIE OrPaHUYEHUs UMW UCKMIOYEHWS MOTYT Ha Bac He
pacnpocTpaHsiTbes. HacTosiLas rapaHTus NpefocTaBnsieT BaM KOHKPETHbIE opuanyeckue npasa, a Habop Apyrux BaLunx
npaB MOXeET ObITb PasnnyHbIM B 3aBUCMMOCTY OT OPUCAMKLIUK).

BHVWMAHWE! [lo Hayana ncnonb3oBaHWs JaHHOrO YCTPOCTBA NoMb3oBaTenb JOMKeH y6eauTbes B TOM, YTO OHO SBMSieTCS
MPUrofHbLIM, COOTBETCTBYHOLLMM Ui 6e3onacHbIM Anst NpeanonaraeMoro npuMeHeHws. B cesisn ¢ 6onbLuvm pasHoobpasnem
KOHKPETHBIX MPUMEHEHWIA MPOU3BOANUTENb He JaeT KakuX-NMBO 3aBepeHNiA U rapaHTUin OTHOCUTENBHO NPUFOAHOCTH
[laHHbIX M3enuin Ans Kakoro-nmbo KOHKPETHOTO MPUMEHEHWS UMM MX COOTBETCTBYS KakuM-NMBO KOHKPETHbIM TpeboBaHUsIM.
Komnahus Tripp Lite NOCTOSIHHO COBEPLUEHCTBYET CBOK NPOLYKLMIO. B CBSA3M C 3TUM BO3MOXHO U3MEHEHWE TEXHUYECKIX
xapakTepucTuk 6e3 npeaBapuTerbHOMO YBEAOMIIEHUS.

26

14-10-273-9333F0.indb 26 12/8/2014 10:06:31 AM



MepevyeHb KOMNNEKTaUumn

BHUMAHUE! Mepen Havanom ycTaHoBKM ybeanTech B TOM, YTO BaM MOMy4YeHbl BCE AETan COrMacHo
MepeyHIo KOMMNeKTauun. B criyyae oTCyTCTBMS MNW NOBPEXAEHUS Kaknx-nubo fetanei
obpatnTech 3a MOMOLLBIO Ha CTpaHMLy www.tripplite.com/support.

MepexoaHbIit KPOHLITENH (X2)

o o
o o 0 0 0 o o 0 v o o o o o o o

LLla6noH (x1) PykosiTka perynmpoBkm yrna HaknoHa (x2)

Package M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
X i) i)
M8X30 (x4) Llan6a (x4) Manas npocTaska (x8) Bonbluas npocTaBka (x4)
Package W

S 755 )

AHKepHBbI 6onT (x6) AHkep ans GetoHa (x6) Laii6a D8 (x6)

27

14-10-273-9333F0.indb 27 12/8/2014 10:06:31 AM



1a. MoHTaX Ha cTeHe C AepeBAHHbIM KapKacom

55mm [] —]
TR 11,
Y] et i

i

j

2

LWa6noH

MnacTtuHa A,

Onpe.qenme W pa3MeTbTe TOHHOE
MeCTOonosI0XKeHNe MOHTaXHbIX OTBePCTMVI

BbicBepnute
Hanpasnstowue
oTBepCTUA

gz

na

KpenneHus K CTeHe

AHKepHBbI 6onT

Lan6a D8

/\ BHUMAHME

MpuBuHTUTE
MOHTaXHbli
KPOHLUTEMNH K
cTeHe

Heobxogumo obecneuntb BBEPTbIBAHWE KPENEXHbIX BUHTOB MO LIEHTPY 3NEMEHTOB
Kapkaca. C 3TOM Lienbio HAaCTOATENBHO peKkomMeHOyeTCA Ncnonb3oBaHNe AeTekTopa

HEeOoZHOPOAHOCTEV.

OTBETCTBEHHOCTb 3a 06eCNeYeHNe NOAXOASALIEN KPENEXHON OCHACTKM AN APYTUX
CcrocoboB MOHTaXa BO3MaraeTcs Ha yCTaHOBLUMKA.
YcTaHoBLUMK 06513aH y6eanTbCs B TOM, Y4TO ONOpHas MOBEPXHOCTL C 3anacoM BblAepKUT
CyMMapHyto Harpy3ky, cosgaBaemyto 060pyaoBaH1EM U BCEMM BXOASALLMMMW B KOMMIEKT
AeTansMu 0CHacTKW 1 APYrMMI KOMMOHEHTaMK.

14-10-273-9333F0.indb 28

12/8/2014 10:06:32 AM



@ 10mi
%57 | (@ 3/87)

Paametite TouHoe |1
MecTononoxeHne
MOHTaXHbIX
oTBEpCTU

BbicBepnute
Hanpasnstowue
oTBepcTUs

=l || =3 || =
MnactuHa ans
KpenmneHus k CTeHe

AHkep ans
6eToHa

MpuBuHTUTE
MOHTaXHbIN

KPOHLUTENH K
cTeHe

Lanba D8
AHKepHbI 6onT

/\ BHUMAHME

¢ [1pn MOHTaxe HACTEHHbIX KPOHLUTEHOB Ha GETOHHbIN CTPOMTESbHBIN BNOK (M3BECTHLIN
Takke kak BCB unu “wunakobeToHHbIN 6roK”) y6eanTech B TOM, YTO (hakTuyeckas
TOmMLMHa beToHa cocTaBnseT He MeHee 35 MM C Lienbio obecnevyeHns Haanexatlemn
hmkcaLumm aHkepoB ana 6eToHa. He BeicBepnvMBanTe OTBEPCTUS B LLUBAX, 3aMONHEHHbIX
CTpouTenbHbIM pactBopom! [nacTuHy Ans HaCTEHHOro kpenneHus B cbope 0b6s3aTenbHO
CrnegyeT MOHTMPOBATb C MOMOLLbIO NOCTABMSAEMbIX B KOMMIIEKTE C HEN aHKEPOB ANst
6eToHa, wanbd D8 n aHkepHbIX 6ONTOB B CNMOLLHbLIX YacTaX 6rokoB. CnoLwHbIE YacTy
00bI4HO HaxoOATCA Ha paccTosiHUM 25 MM OT Mboro 13 kpaes 6roka K ero LeHTpy. Bo
n3bexaHune paspyLeHns 3aaHeit CTEHKM OTBEPCTUS NPy NonaaaHuy cBepra B nosyto
YacTb, NS BbICBEPNMBaHWS OTBEPCTUS PEKOMEHOYETCSA UCMOMb30BaTh EKTPUYECKYHO
[Apesib Ha Manow CKOPOCTM BpaLLEeHUs BMECTO nepdhoparopa.

* YcTaHoBLUMK 06513aH y68,£l,VITbCﬂ B TOM, YTO ONOpHaA NOBEPXHOCTb C 3anacoM BbIAEPXNT
CYMMapHY0 Harpysky, cosfjaBaemyto 060pyu03aHv|eM 1 BCEMU BXOOALLMMWN B KOMNMEKT
AETanAMn 0CHacTK1 U ApYruMin KOMNOHEHTaMMU.

14-10-273-9333F0.indb 29 12/8/2014 10:06:32 AM



2. YcTtaHOBUTE nepexoaHble KPOHIUTEUHbI

2-1 NogroToBKa NepexoAHbIX KPOHLWTENHOB

PyKOﬂTKa perynupoBku yrra HaknoHa

30

14-10-273-9333F0.indb 30 12/8/2014 10:06:33 AM



2. YcTtaHOBUTE nepexoaHble KPOHLITEUHbI

2-3 [ins 3apHero aKpaHa, yCTaHOBJIEHHOro sanoanuuo, Unu ana nonyvyeHus gocryna K
pa3bemMam ay.quo/BM.qeOon.qa

B

npocTaBka

Mpumeyanue. Boibupalite NoaXoasLUumMe BUHTSI, Waibbl M pacropki (Mpy HEOBXOAMMOCTU) B COOTBETCTBUM C
pacronoxeHuem OTBEPCTUI B 3aAHEN NaHemnu Aucnes.

* Pasvectute nepexogHbie KpOHLIJTeI;IHbI KaK MOXHO Grimxe K LIEeHTPY gucnnesa.

+ [poyYHO NpUKpennUTe NepexoAHble KPOHLUTEHBI K AUCTINE C NOMOLLbHO BUHTOB U N0BbIX Apyrux HeobXoAMMbIX
KpenexHbIX 3N1ieMeHTOB, NOCTaBNsAeMbIX B KOMMIIEKTE.

A He nepeanMBal?l're BWUHTbI.

3. NoBecbTe Aucnneﬁ Ha NNacTUuHy ana KpenmneHua K CTeHe

CteHa CrteHa

CESAN

oo
CESN

31

14-10-273-9333F0.indb 31 12/8/2014 10:06:34 AM



PyKosiTkin perynupoBkm
yrna Hakrnoxa

+15°

-15°

[Ins perynupoBKu yrna HaknoHa ocrabbTe peryn1poBoYHble PYKOSITKM, pacnonoXkeHHble No Gokam nepexomHbIx
KPOHLUTEHOB. [Mocne yCTaHOBMEHMS Xenaemoro Yrma HakfoHa AUCTIIEs CHOBA 3aTsHUTE PErynpoBOYHbIE PYKOSITKM
Ao ynopa.

TexHuyeckoe OGCHy)KMBaHMe

* PerynsipHo (He pexe, 4eM pa3 B TpU MecsLia) NPOBEPSIATE HAAEKHOCTb KPEMNEHUs KPOHLLTENHa U 6e30MacHOCTL ero
1CMOIb30BaHNS.

+ B cnyyae BO3HUKHOBEHMS KakuUX-IMGO BOMPOCOB MpUriallaeM Bac NoCeTUTb CTPpaHULY Www.tripplite.com/support.

TRIPPLITE

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
32

14-10-273-9333F0.indb 32 12/8/2014 10:06:34 AM



Benutzerhandbuch

Flachbildschirm-Wandhalterung

mit Neigungseinstellung
MODELL: DWT60100XX

English 1  Espanol 9 ¢ Francais 17 * Pycckun 25

ACHTUNG: DAS ANGEGEBENE MAXIMALGEWICHT DARF NICHT UBERSCHRIUEN WERDEN. ES
KONNEN SCHWERE KORPERVERLETZUNGEN ODER ERHEBLICHE SACHSCHADEN EINTRETEN!

200x200/300x300/400x200/ .

400x400/600x400/800x400/ 254 cm ~
800x600/800x800/1000x400/ (100 zoll) MAX
1000x600/1000x800

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support
Copyright © 2014 Tripp Lite. Alle Rechte vorbehalten.
33

14-10-273-9333F0.indb 33 12/8/2014 10:06:35 AM



HINWEIS: Lesen Sie das gesamte Handbuch, bevor Sie mit der Installation oder Montage

beginnen.

/\ WARNUNG

Beginnen Sie mit der Installation erst, nachdem Sie die Anweisungen und
Warnungen in diesem Handbuch gelesen und verstanden haben. Falls Sie Fragen
bezlglich der Anweisungen oder Warnungen haben, besuchen Sie
www.tripplite.com/support.

Die Halterung sollte nur wie in diesem Handbuch angegeben installiert und
verwendet werden. Die unsachgemage Installation des Produkts kann zu
Sachschaden oder schweren Verletzungen flhren.

Dieses Produkt darf nur von einer Person mit guten Montagefahigkeiten und
Grunderfahrung im Bauwesen montiert werden, die alle Anweisungen in der
vorliegenden Montageanleitung vollstandig verstanden hat.

* Stellen Sie sicher, dass die verwendete Montageflache das Gewicht des Gerats
sowie des zugehdrigen Materials und samtlicher zugehdriger Komponenten
sicher tragen kann.

Stellen Sie bei der Montage an einer Holzwand sicher, dass die
Befestigungsschrauben in der Mitte eines Balkens verankert sind. Wir empfehlen
die Verwendung eines Balkensuchers.

Verwenden Sie eine mechanische Hebevorrichtung, um das Gerat sicher
anzuheben und zu positionieren.

Die Schrauben fest anziehen, ohne sie zu Uberdrehen. Durch zu festes Anziehen
kdnnen die Schrauben beschadigt werden, wodurch die Haltekraft stark reduziert
wird.

Dieses Produkt ist nur zur Verwendung in geschlossenen Raumen bestimmt. Die
Verwendung im Freien kann zu Fehlfunktionen und Verletzungen flhren.

5-Jahres-Garantie

Der Verkaufer garantiert flr einen Zeitraum von funf Jahren ab Kaufdatum, dass das Produkt weder Material- noch
Herstellungsfehler aufweist, wenn es gemég aller zutreffenden Anweisungen verwendet wird. Wenn das Produkt

in diesem Zeitraum Material- oder Herstellungsfehler aufweist, kann der Verkaufer diese Fehler nach eigenem
Ermessen beheben oder das Produkt ersetzen.

DIE NORMALE ABNUTZUNG ODER BESCHADIGUNGEN AUFGRUND VON UNFALLEN, MISSBRAUCH ODER
UNTERLASSUNG WERDEN VON DIESER GARANTIE NICHT GEDECKT. AUSSER DEN NACHSTEHEND AUSDRUCKLICH
DARGELEGTEN GARANTIEBEDINGUNGEN UBERNIMMT DER VERKAUFER KEINERLEI GARANTIE. AUSSER WENN
VON DEN GULTIGEN GESETZEN UNTERSAGT, SIND ALLE IMPLIZIERTEN GARANTIEN, EINSCHLIESSLICH ALLE
GARANTIEN FUR DIE GEBRAUCHSTAUGLICHKEIT ODER EIGNUNG AUF DIE OBEN FESTGELEGTE GARANTIEDAUER
BESCHRANKT. DIESE GARANTIE SCHLIESST AUSDRUCKLICH ALLE FOLGESCHADEN UND BEILAUFIG
ENTSTANDENEN SCHADEN AUS. Da einige Lander den Ausschluss oder die Beschrankung von Folgeschaden oder
beilaufig entstandenen Schaden sowie den Ausschluss von implizierten Garantien oder die zeitliche Beschrankung
einer implizierten Garantie untersagen, sind die oben genannten Beschrankungen fir Sie méglicherweise nicht
zutreffend. Diese Garantie gibt Ihnen bestimmte Rechte. Sie haben jedoch moglicherweise andere Rechte, die
abhangig von der Gerichtsbarkeit variieren kénnen.

WARNUNG: Der Benutzer muss vor der Verwendung Uberpriifen, ob das Geréat flr den beabsichtigten Zweck
geeignet und und angemessen ist und ob der Einsatz sicher ist. Da die Anwendungen variieren kénnen, Gbernimmt
der Hersteller keine Garantie bezuglich der Eignung dieser Gerate fUr einen bestimmten Verwendungszweck.

Tripp Lite hat den Grundsatz, sich kontinuierlich zu verbessern. Spezifikationen kdnnen ohne Anklindigung geandert
werden.

34

14-10-273-9333F0.indb 34 12/8/2014 10:06:35 AM



Komponentenliste

WICHTIG: Uberpriifen Sie vor der Installation, ob alle in der Komponentenliste aufgefiihrten Teile
vorhanden sind. Wenn Teile beschadigt oder nicht vorhanden sind, besuchen Sie
www.tripplite.com/support.

Adapterhalterung (x2)

o o
o o 0 0 0 o o 0 v o o o o o o o

Bohrschablone (x1) Neigungswinkel-Einstellknopf (x2)

Package M

M5X14 (x4) M6X14 (x4) M8X20 (x4) M6X30 (x4)
@ i i)
M8X30 (x4) Beilagscheibe (x4)  Kleiner Abstandhalter (x8)  Grofer Abstandhalter (x4)
Package W

S 755 )

Ankerschraube (x6) Betonanker (x6) D8 Beilagscheibe (x6)

35

14-10-273-9333F0.indb 35 12/8/2014 10:06:35 AM



1a. Anbringen an einer Holzwand

o

in
‘[m 4.5mm
(2 3/16”) | |

2

Markieren Sie die exakte Position der
Befestigungslocher

Bohrschablone

Bohren Sie die
Fiihrungslocher

Wandplatte

Schrauben

Sie die
Wandhalterung
an die Wand

Ankerschraube
D8 Beilagscheibe

/\ WARNUNG

« Stellen Sie sicher, dass die Befestigungsschrauben in der Mitte eines Balkens
verankert sind. Wir empfehlen die Verwendung eines Balkensuchers.

* FUr andere Befestigungsarten muss das Material vom Monteur bereitgestellt werden.

* Der Monteur muss sicherstellen, dass die verwendete Montageflache das
Gesamtgewicht des Gerats einschliefilich des zugehdrigen Materials und aller
zugehdrigen Komponenten tragen kann.

14-10-273-9333F0.indb 36 12/8/2014 10:06:35 AM



| Ve~

-

Markieren Sie die
exakte Position der
Befestigungslocher

Bohrschablone

Bohren Sie die
Fiihrungslocher

=00

Wandplatte

Schrauben
Sie die
D8 Beilagscheibe Wandhalterung
Ankerschraube an die Wand

AN T

* Bei der Montage von Wandbefestigungen an Wanden aus Betonsteinen (auch
Porenbetonsteine oder Betonschalsteine genannt) zuerst Uberprifen, dass die
tatsachliche Betondicke mindestens 35 mm betragt, damit die Betonanker sicher
gehalten werden. Keine Bohrlocher in die Mortelfugen bohren! Vergewissern
Sie sich, dass Sie die vormontierte Wandmontageplatte mit den mitgelieferten
Betonankern, D8-Beilagscheiben und Ankerbolzen an einem starken Abschnitt des
Betonsteins montieren. Ein solcher starker Abschnitt befindet sich normalerweise
etwa 25 mm von einem der Enden entfernt zur Mitte des Betonsteines hin. Anstelle
einer Schlagbohrmaschine wird zum Bohren des Bohrloches eine elektrische
Bohrmaschine mit geringer Drehzahl empfohlen, um ein Ausbrechen des Werkstoffs
am Bohrlochausgang zu verhindern, wo der Hohlraum beginnt.

Der Monteur muss sicherstellen, dass die verwendete Montageflache das
Gesamtgewicht des Gerats einschlieflich des zugehodrigen Materials und aller
zugehorigen Komponenten tragen kann.

14-10-273-9333F0.indb 37 12/8/2014 10:06:36 AM



2. Installieren der Adapterhalterungen

2-1 Die Adapterhalterungen vorbereiten

Neigungswinkel-Einstellknopf

Beilagscheibe

38

14-10-273-9333F0.indb 38 12/8/2014 10:06:37 AM



Kleiner Abstandhalter
G* Kleiner A

Hinweis: Verwenden Sie je nach Layout der Bildschirmrickwand die dafur geeigneten Schrauben,
Beilagscheiben und Abstandhalter (falls erforderlich).

« Positionieren Sie die Adapterhalterungen so nah wie méglich an der Mitte des Bildschirms.
* Schrauben Sie die Adapterhalterungen unter Verwendung der Schrauben und aller anderen notwendigen
Befestigungsteile, die mit der Einheit mitgeliefert werden, sicher am Bildschirm fest.

Die Schrauben nicht iiberdrehen.

3. Hangen Sie den Bildschirm an die Wandhalterung

Wand Wand

oo
o
=S

39

14-10-273-9333F0.indb 39 12/8/2014 10:06:37 AM



4. Ausrichtung

Neigungswinkel-
Einstellknopfe

+ 15°)
-15°

Zur Einstellung des Neigungswinkels die Neigungswinkel-Einstellknopfe an den Seiten der Adapterhalterungen
I16sen. Wenn der gewtinschte Neigungswinkel fiir den Bildschirm erreicht ist, die Kndpfe zur sicheren Befestigung
wieder festdrehen.

Wartung
« Uberpriifen Sie in regelmaRigen Abstanden (mindestens alle drei Monate), ob die Halterung sicher

angebracht ist.
* Falls Sie Fragen haben, besuchen Sie www.tripplite.com/support.

TRIPPLITE ®

1111 W. 35th Street, Chicago, IL 60609 USA * www.tripplite.com/support

40 14-10-273 = 93-33F0_revA

14-10-273-9333F0.indb 40 12/8/2014 10:06:38 AM



